
INSTRUCTIONS BEFORE USING THIS EQUIPMENT
READ AND FOLLOW ALL SAFETY RULES AND OPERATING

CCXGZOS42CP
42” CORE PLUG AERATOR

    
                       

Copyright 2024. All Rights Reserved.
In a continued commitment to improve quality, the manufacturer 
reserves the right to make component changes or design changes 
when necessary and without notice. The product in this box may 
di�er slightly from that pictured. Does not a�ect function.
Copyright 2024. Tous droits réservés.
Dans un souci constant d'amélioration de la qualité, le fabricant se 
réserve le droit d'apporter des modi�cations aux composants ou à 
la conception, si nécessaire et sans préavis. Le produit contenu 
dans cette boîte peut di�érer légèrement de celui illustré. Cela 
n'a�ecte pas le fonctionnement.

Manufactured under license by Ohio Steel 
Industries, 2575 Ferris Road, Columbus, OH 43224.
For product service, or warranty information contact 
us at: 1-800-652-2321

Fabriqué sous licence par Ohio Steel Industries, 
2575 Ferris Road, Columbus, OH 43224.
Pour le service après-vente ou les informations sur la 
garantie, contactez-nous au : 1-800-652-2321

6005817 - REV B - 04/24

U.S. Patent No. 6,675,905



Read and understand all safety rules and operating instructions before using this tractor 
attachment.

Follow all safety rules and operating instructions provided by your tractor's manufacturer when 
using attachment. Do not exceed towing and braking capacity of vehicle. Keep tractor in gear at 
all times to maintain control.

Never allow children, pets, or untrained persons to operate tractor or attachment.

Never allow children, pets, or untrained persons to remain in operational proximity to tractor or 
attachment. Maintain and operate only in a clear path free of obstacles. 

Reduce tractor speed to slowest setting when towing or operating on slopes. 

Operate up and down slopes, never across the face of slopes. 

Do not operate attachment on or near steep slopes

Do not carry passengers on tractor or attachment.

Do not make sudden turns or maneuvers. Do not allow tractor wheels to come in contact with 
attachment.

Do not tow attachment on public roadways.

Do not remove warning decals from product.

Check product for worn, loose, or damaged parts and fasteners before each use.  If any damage 
is present, repair the product before using. Tighten or replace fasteners as needed before using.

Do not exceed tractor speed of 6 miles per hour when towing Lawn Aerator.

Do not exceed tractor speed of 3 miles per hour when operating Lawn Aerator. Reduce speed 
on rough terrain to prevent tipping and loss of control.

Always begin towing at slowest speed and gradually increase speed if conditions allow.

Lawn Aerator has sharp points; wear protective gloves; always handle with care and wear 
proper footwear when operating.

Allow additional stopping distance as weight is added to attachment. 

Use tractor and attachment for intended purposes only.

Do not modify attachment. Unauthorized modification may impair its function and safety. 
Modification may void warranty.

This is the safety alert symbol.  It is used to alert you to 
potential personal injury hazards.  Obey all safety messages 
that follow this symbol to avoid possible injury or death.

1

Safety Rules



If this product fails due to a defect in material or workmanship within THREE YEARS from the 
date of purchase, we will at our option, only with receipt of purchase, repair or replace it free 
of charge. This warranty excludes tires, wheels, springs, and tines, which are expendable and 
become worn during normal use.

This warranty does not cover:
Repairs necessary because of operator abuse or negligence.•
Equipment used for commercial or rental purposes.•
Paint that is worn or faded due to normal use or exposure.•

To arrange for product repair visit ohiosteel.com/customer-support and fill out the warranty 
repair form. You can also call 1-800-652-2321, ext. 212 to speak to our Customer Service Team

This warranty gives you specific legal rights, and you may also have other rights which may vary 
from state to state. This warranty applies only while this product is in use in the United States.

IF YOU ARE MISSING PARTS DO NOT RETURN TO STORE 
Email cs@ohiosteel.com or call 1-800-652-2321, ext. 212

Before you call, please email our customer service team at 
cs@ohiosteel.com with the following:

A description of the issue you are experiencing1.
Photos of the issue that include an overall view and detailed view from2.
multiple angles
If applicable, a short video showing the issue3.

Replacement Parts:
You can place your parts order online at ohiosteel.com/partsstore

You can also reach our Customer Service Department at 1-800-652-2321, ext. 212•
If you are ordering replacement part(s) for your product, please note that some parts are•
only available as a repair kit.

A
tta

ch
 R

ec
ei

pt
 H

er
e:

2

Warranty



1 (x1)

9 (x2)

6 (x1)

(x1)7 (x1)

10 (x2)

(x1)

11 (x2)

8 (x4)

15 (x32)

14 (x32)

22 (x8)

23 (x2)
24 (x1)

27 (x2)

30 (x1)
31 (x1)

26 (x2)

28 (x2)

20 (x10)18 (x4) 19 (x6)

29 (x2)

16 (x32)
17 (x32)

21 (x20)

25 (x2)

TOOLS REQUIRED FOR ASSEMBLY:
• 1/2" Wrench and Socket
• 7/16" Wrench and Socket
• 3/4" Wrench or Socket

Needle-Nose Pliers•

BONUS PARTS INCLUDED
• (X8) 3000811-ZC Item 16 
• (X8) 3000812-ZC Item 17
• (X8) 406511-B2   Item 15
• (X8) 6000282      Item 14

3

Carton Contents



Figure B

Figure A

18
21

1

20

21

2

18

Front & Back Hole

20
21

6

2

18

5

21

18

Correct 

Lean Top Plate (1) as shown and pre-install Washers (21) and Hex Bolts (18) (Figure A). 
Next lay Top Plate as shown on flat surface or table with Hex Bolt (21) pointing up (Figure B).

Attach Center Plate (6) over middle Hex Bolts (18) with Washers (21) and Hex nuts (20). 
Orient flange of Center Plate (6) away from knobs (5) on Drawbar. Tighten all hardware at 
this time. 

Place Hitch Assembly (2) over bolts (18) and install Washers (21) and Hex Nuts (20) as 
shown in the Front and Back holes.

Suggested Tools: 1/2" Wrench and 1/2" Socket

Suggested Tools: 1/2" Wrench and 1/2" Socket

Hardware: (4x) 5/16"-18 x 2-1/4" Hex Bolt, (4x) 5/16" USS Washer 

Hardware: (2x) 5/16"-18 Nyloc Hex Nut, (2x) 5/16" USS Washer 

Hardware: (2x) 5/16"-18 Nyloc Hex Nut, (2x) 5/16" USS Washer 

Wrong X

4

Assembly Instructions
1

3

2



7

652

Axle Connector

Hole in Drawbar

2422
8

23

22
22

8

9

19 2120

20
21

19

9

22 8

23

22 8

7

9
22

19
19

19

9

7

When assembled:

Slide Axle (7) through Center Support (6) from side opposite knobs (5) on Drawbar (2). Note 
that Axle Connector welded to axle (7) must be centered with hole in Drawbar Tube (2) for 
alignment with Adjustment Handle in later step. 

Slide Washer (24), Bushings (22), Spools (8), and Spacer (23) onto Axle (7) as shown 
(Figure C). Then push Side Plate (9) over Axle (7) to hold in place (Figure D).

Slide remaining Bushings (22), Spools (8), and Spacer (23) onto empty Axle (7). Then push 
remaining Side Plate (9) over Axle (7). Install Hardware (19, 20, 21) on both Side Plates(9). 

Figure C

Figure D

Suggested Tools: 1/2" Wrench and 1/2" Socket
Hardware: (6x) 5/16"-18 x 3/4" Hex Bolt, (12x) 5/16" USS 
Washer, (6x) 5/16"-18 Nyloc Hex Nut 

5

Assembly Instructions
4

6

5



Figure E

14
8

Figure F

14
8

14

Hardware: (2x) 1/2"-20 Nyloc Hex Nut 

Hardware: (2x) 1/2" SAE Washer, (2x) 1/8" x 1-1/2" Cotter Pin

25 10 7

10 25

Suggested tool: Needle nose pliers

27

26

11
10

27

26
11

10

8

Slide Wheel Brackets (10) onto Axle (7) aligning flat spot on bracket with flat spot on Axle (7). 
Install and then tighten Hexnuts (25) at this time.

Slide Wheel (11) and Washer (26) onto each Wheel Bracket (10) and secure with Cotter 
Pin (27). Bend legs of Cotter Pin (27) to secure.

Hook the Tine Spring (14) into the cutout as shown (Figure E). Push the Tine Spring (14) 
towards the center of the Spool (8) and twist until it locks into the slot (Figure F).

Suggested Tools: 3/4" Wrench or 3/4" Socket

6

Assembly Instructions
7

9

8



17
16

15
14

15

Open Face to rear 
of aerator

8

8 15

11

12

2
7

12

2

Slide the Tine (15) into the Tine Spring (14). Secure with pin (16)  and Hairpin Cotter (17) 
as shown.

Rotate each Spool (8) and repeat install process from step 10 for remaining tines. Verify that 
all 32 Tines (15) open faces are pointed in the same direction as shown. 

Flip Aerator onto wheels (11), Slide Handle (12) through slot in Drawbar (2) and align 
holes in Handle (12) with holes in bracket on Axle (7). 

Hardware: (1x) 1/4" x 1-1/2" Clevis Pin, (1x) 5/64" x 1-3/16" Hairpin Cotter 

7

Assembly Instructions
10

12

11



12

2829 7

29

28

7

12

30

31

TRANSPORT ENGAGED

Insert Hex Bolts (28) through bracket on Axle (7) and Handle (12). Secure with Hex Nuts 
(29). Lock Adjustment Handle in place with Spring Loaded Pin (3).

Install Hitch Pin (30) and secure with Cotter Pin (31).
Hardware: (2x) 1/4"-20 x 1-1/2" Hex Bolt, (2x) 1/4"20 x 1-3/16" Hexnut Suggested Tools: 7/16" Wrench and Socket

Hardware: (1x) Hitchpin 1/2" x 3", (1x) 3/32" x2-5/16" Hairpin Cotter

8

Assembly Instructions
13

MODES:

14



How to Aerate Lawn:

Mow lawn and remove loose clippings.1.

If ground is extremely hard or dry, it should be watered for one to two hours2.
before aerating.

Do not aerate if ground is too wet or muddy.3.

Attach lawn aerator to tractor using supplied Hitch Pin.4.

Pull back on Adjustment Handle and engage Spring Loaded Pin into5.
Transport mode.  Tines should not be contacting the ground.

Start tractor engine and tow lawn aerator to lawn.6.

Pull back on Adjustment Handle slightly and pull Spring Loaded Pin back to7.
allow handle to slide towards Engaged mode.  Slowly push handle towards
tractor until tines have contacted the lawn. Then lock handle into front Spring
Loaded Pin.

Engage tractor drive at its slowest speed and begin aerating.  Increase8.
tractor speed as desired.

Aerate in straight lines whenever possible and avoid sharp turns.9.

Optimal aeration will yield soil plugs roughly 2-3 inches in length.  Add10.
weight and/or reduce tractor speed as necessary to improve aeration.

Three standard concrete blocks (120 lbs), or other weights up to 120 lbs,11.
can be added to the top plate to increase aeration depth.  Always secure
weights to top plate using straps (not provided).

Before Using Lawn Aerator:

1. Apply grease to all Axles and inside wheels at least annually.

2. Check tire pressure. If needed, inflate to displayed PSI on sidewall.

3. Read all Safety Rules found on page 1.

Periodic Maintenance:

Inspect and tighten fasteners as needed before each use•
Check tire pressure before each use•
Grease wheels and axles annually•

9

Operating Instructions



ohiosteel.com/parts-store       OHIO STEEL INDUSTRIES 1-800-652-2321

1

2

13

9 11

10 25 26 27

18

2121

6

21
20

30

31

16
15 14

17

2324
22

19
21

7

8

20 20

20

29 28

213
4

5

12

ITEM PART NO DESCRIPTION QTY
1 6005855-Y1 PLATE, TOP (CC YELLOW) 1
2

KIT  
6005860-B2

DRAWBAR, WELDED, 42CP 1
3 PIN, PLUNGER 2
4 SPRING, PLUNGER 2
5 KNOB, PLUNGER 2
6 6005829-B2 PLATE, CENTER (BLACK) 1
7 6005839-B2 WELDMENT, AXLE, 42CP (BLACK) 1
8 506081-B2 SPOOL, CORE PLUG (BLACK) 4
9 6000632-Y1 PLATE, SIDE (CC YELLOW) 2
10 6005849-B2 WELDMENT, BRACKET, WHEEL (BLACK) 2
11 6002416 WHEEL, 4.00-6 X 1/2" (SILVER) 2
12 KIT  

6005861-Y1
HANDLE, BOLT ON (CC YELLOW) 1

13 GRIP, ROUND, 7/8" X 3-3/4" 1
14

KIT   
6004181

SPRING, TINE 32
15 TINE, PLUGGER (BLACK) 32
16 PIN, CLEVIS, 1/4" X 1-1/2" (ZINC) 32

ITEM PART NO DESCRIPTION QTY
17 KIT 6004181 COTTER HAIRPIN, 5/64" X 1-3/16 32
18

KIT   
6005815

HEX BOLT, 5/16-18 X 2-1/4" (ZINC) 4
19 HEX BOLT, 5/16-18 X 3/4" (ZINC) 6
20 HEX NUT, 5/16-18 NYLOC (ZINC) 10
21 WASHER, 5/16" USS (ZINC) 20
22

KIT   
6005816

BUSHING, SPOOL 8
23 SPACER, 3/4" X 4.25" 2
24 WASHER, 3/4" SAE (ZINC) 1
25 HEX NUT, 1/2"-20 NYLOCK (ZINC) 2
26 WASHER, 1/2" SAE (ZINC) 2
27 COTTER PIN, 1/8" X 1-1/2" 2
28 HEX BOLT, 1/4-20 X 1-1/2" (ZINC) 2
29 HEX NUT, 1/4-20 NYLOC (ZINC) 2
30 KIT   

6000770
PIN, HITCH, 1/2" X 3" (ZINC) 1

31 COTTER HAIRPIN, 3/32" X 2-5/16" (ZINC) 1

10

Exploded View



MODEL # CCXGZOS42CP
7 16504 42000 7

Manufactured in the U.S.A from 
domestic and imported components

Proudly designed and 
tested in Columbus, Ohio



CC-42CP
AÉRATEUR À BOUCHON DE 42 POUCES 
                       

6005817 - REV A - 02/24

LIRE ET SUIVRE TOUTES LES RÈGLES DE SÉCURITÉ ET LES 
INSTRUCTIONS AVANT D'UTILISER CET ÉQUIPEMENT



LIRE ET OBSERVER TOUTES LES CONSIGNES DE SÉCURITÉ 
ET LES DIRECTIVES AVANT D’UTILISER CET ÉQUIPEMENT

CCXGZOS42CP
AÉRATEUR À BOUCHON DE 42 POUCES

  
                      

Copyright 2024. All Rights Reserved.
In a continued commitment to improve quality, the manufacturer 
reserves the right to make component changes or design changes 
when necessary and without notice. The product in this box may 
di�er slightly from that pictured. Does not a�ect function.
Copyright 2024. Tous droits réservés.
Dans un souci constant d'amélioration de la qualité, le fabricant se 
réserve le droit d'apporter des modi�cations aux composants ou à 
la conception, si nécessaire et sans préavis. Le produit contenu 
dans cette boîte peut di�érer légèrement de celui illustré. Cela 
n'a�ecte pas le fonctionnement.

Manufactured under license by Ohio Steel 
Industries, 2575 Ferris Road, Columbus, OH 43224.
For product service, or warranty information contact 
us at: 1-800-652-2321

Fabriqué sous licence par Ohio Steel Industries, 
2575 Ferris Road, Columbus, OH 43224.
Pour le service après-vente ou les informations sur la 
garantie, contactez-nous au : 1-800-652-2321

6005817 - REV B - 04/24

U.S. Patent No. 6,675,905



Il s'agit du symbole d'alerte de sécurité. Il est utilisé pour vous avertirdes 
risques potentiels de blessures. Respectez tous les messages de sécuritéqui 
suivent ce symbole afin d'éviter tout risque de blessure ou de décès.

Lisez et comprenez toutes les règles de sécurité et les instructions avant d'utiliser cet accessoire 
de tracteur.

Respectez toutes les règles de sécurité et les instructions fournies par le fabricant de votre 
tracteur lors de l'utilisation de l'accessoire. Ne pas dépasser la capacité de remorquage et de 
freinage du véhicule. Garder le tracteur en vitesse à tout moment pour en garder le contrôle.

Ne laissez jamais des enfants, des animaux domestiques ou des personnes non formées utiliser 
le tracteur ou l'accessoire. Maintenir et utiliser l'appareil uniquement dans une voie libre de tout 
obstacle.

Réduisez la vitesse du tracteur au niveau le plus bas lorsque vous remorquez ou travaillez sur 
des pentes.

Travailler en amont et en aval des pentes, jamais en travers de celles-ci.

Ne pas utiliser l'appareil sur des pentes raides ou à proximité de celles-ci.

Ne pas transporter de passagers sur le tracteur ou l'accessoire.

Ne pas effectuer de virages ou de manœuvres brusques. Ne pas laisser les roues du tracteur 
entrer en contact avec l’accessoire.

Ne pas remorquer l'accessoire sur les voies publiques.

Ne pas retirer les autocollants d'avertissement du produit.

Avant chaque utilisation, vérifiez que les pièces et les fixations ne soient pas usées, desserrées 
ou endommagées. Si le produit est endommagé, réparez-le avant de l'utiliser. Serrez ou 
remplacez les fixations si nécessaire avant d'utiliser l'appareil.

Ne dépassez pas la vitesse de 6 miles par heure du tracteur lorsque vous remorquez l'aérateur 
de pelouse.

Ne dépassez pas la vitesse de 3 miles par heure lorsque vous utilisez l'aérateur de pelouse. 
Réduire la vitesse sur un terrain accidenté pour éviter le basculement et la perte de contrôle.

Commencez toujours le remorquage à la vitesse la plus lente et augmentez progressivement la 
vitesse si les conditions le permettent.

L'aérateur de pelouse comporte des pointes acérées ; portez des gants de protection ; manipulez 
toujours l'appareil avec précaution et portez des chaussures adéquates lors de l'utilisation.

Prévoir une distance d'arrêt supplémentaire au fur et à mesure que l'on ajoute du poids à 
l'accessoire.

Utiliser le tracteur et l'accessoire uniquement aux fins prévues.

Ne pas modifier l'accessoire. Toute modification non autorisée peut nuire à son fonctionnement et 
à sa sécurité. Toute modification peut entraîner l'annulation de la garantie.

1

Règles de sècuritè



Si ce produit tombe en panne en raison d'un défaut de matériau ou de fabrication dans les 
TROIS ANNÉES suivant la date d'achat, nous le réparerons ou le remplacerons gratuitement, à 
notre choix, uniquement sur présentation de la facture d'achat. Cette garantie exclut les pneus, 
les roues, les ressorts et les dents, qui ne sont pas indispensables et s'usent au cours d'une 
utilisation normale.

Cette garantie ne couvre pas:
Réparations nécessaires en raison d'un abus ou d'une négligence de l'opérateur.
Matériel utilisé à des fins commerciales ou de location.
Peinture usée ou décolorée en raison d'une utilisation ou d'une exposition normale.

Pour organiser la réparation du produit, visitez le site ohiosteel.com/customer-support et 
remplissez le formulaire de garantie. Vous pouvez également appeler le 1-800-652-2321, poste 
212, pour parler à notre équipe de service à la clientèle.

Cette garantie vous donne des droits légaux spécifiques, et vous pouvez également avoir 
d'autres droits qui peuvent varier d'un état à l'autre. Cette garantie s'applique uniquement 
lorsque ce produit est utilisé aux États-Unis.

S'IL MANQUE DES PIÈCES, NE PAS RAPPORTER AU MAGASIN 
Envoyez un courriel à cs@ohiosteel.com ou appelez le 1-800-652-2321, poste 212.

Avant d'appeler, veuillez envoyer un courriel à notre service clientèle à 
l'adresse suivante cs@ohiosteel.com avec les éléments suivants :

Une description du problème que vous rencontrez1.
Des photos du problème, comprenant une vue d'ensemble et une vue détaillée2.
sous plusieurs angles.
Le cas échéant, une courte vidéo montrant le problème3.

Pièces de rechange :
Vous pouvez passer votre commande de pièces en ligne sur ohiosteel.com/partsstore.

Vous pouvez également contacter notre service clientèle au 1-800-652-2321, poste 212.•
Si vous commandez des pièces de rechange pour votre produit, veuillez noter que•
certaines pièces ne sont disponibles que sous forme de kit de réparation.

Jo
in

dr
e 

le
 re

çu
 ic

i :

2

Garantie



1 (x1)

9 (x2)

6 (x1)

(x1)7 (x1)

10 (x2)

(x1)

11 (x2)

8 (x4)

15 (x32)

14 (x32)

22 (x8)

23 (x2)
24 (x1)

27 (x2)

30 (x1)
31 (x1)

26 (x2)

28 (x2)

20 (x10)18 (x4) 19 (x6)

29 (x2)

16 (x32)
17 (x32)

21 (x20)

25 (x2)

LES OUTILS NÉCESSAIRES À L'ASSEMBLAGE :
Clé et douille 1/2"•
Clé et douille 7/16"•
Clé ou douille de 3/4"•

Pince à bec effilé•

PIÈCES BONUS INCLUSES
• (X8) 3000811-ZC  Item 16 
• (X8) 3000812-ZC  Item 17
• (X8) 406511-B2    Item 15
• (X8) 6000282       Item 14

3

Contenu du carton



Figure B

Figure A

18
21

1

20

21

2

18

Trou avant et arrière

20
21

6

2

18

5

21

18

Correct 

Appuyer la plaque supérieure (1) comme indiqué et préinstaller les rondelles (21) et les 
boulons hexagonaux (18) (Figure A). Posez ensuite la plaque supérieure comme indiqué sur 
une surface plane ou une table avec le boulon hexagonal (21) vers le haut (figure B).

Fixer la plaque centrale (6) sur les boulons hexagonaux du milieu (18) avec les rondelles 
(21) et les écrous hexagonaux (20). Orienter le rebord de la plaque centrale (6) à l'écart des
boutons (5) de la barre d'attelage. Serrez toute la quincaillerie à ce moment-là.

Placer l'attelage (2) sur les boulons (18) et installer les rondelles (21) et les écrous 
hexagonaux (20) comme indiqué dans les trous avant et arrière.

Outils suggérés : Clé de 1/2" et douille de 1/2"

Outils suggérés : Clé de 1/2" et douille de 1/2"

Quincaillerie : (4x) boulon hexagonal 5/16"-18 x 2-1/4", (4x) rondelle USS 5/16"

Quincaillerie : (2) écrous hexagonaux Nyloc 5/16"-18, 
(2) rondelles USS 5/16"

Quincaillerie : (2) écrous hexagonaux Nyloc 5/16"-18, 
(2) rondelles USS 5/16".

Faux X

4

Instructions de montage
1

3

2



7

652

Connecteur d'essieu

Trou dans la barre d'attelage

24228

23

22
22

8

9

19 2120

20
21

19

9

22 8

23

22 8

7

9
22

19
19

19

9

7

Une fois assemblé :

Glisser l'essieu (7) dans le support central (6) du côté opposé aux boutons (5) de la barre 
d'attelage (2). Noter que le connecteur d'essieu soudé à l'essieu (7) doit être centré avec le 
trou dans le tube de la barre d'attelage (2) pour l'alignement avec la poignée de réglage 
dans l'étape suivante.

Faire glisser la rondelle (24), les bagues (22), les bobines (8) et l'entretoise (23) sur l'axe (7) 
comme indiqué (figure C). Pousser ensuite la plaque latérale (9) sur l'axe (7) pour la 
maintenir en place (figure D).

Glisser les bagues (22), les bobines (8) et l'entretoise (23) restantes sur l'axe vide (7). 
Pousser ensuite la plaque latérale restante (9) sur l'axe (7). Installer la quincaillerie (19, 20, 
21) sur les deux plaques latérales (9).

Figure C

Figure D

Outils suggérés : Clé de 1/2" et douille de 1/2"
Quincaillerie : (6x) boulons hexagonaux 5/16"-18 x 3/4", (12x) 
boulons USS 5/16". Rondelle, (6x) 5/16"-18 Ecrou hexagonal Nyloc

5

Instructions de montage
4

6

5



Figure E

14
8

Figure F

14
8

14

Quincaillerie : (2) écrous hexagonaux Nyloc 1/2"-20

Quincaillerie : (2x) rondelle SAE 1/2", (2x) goupille fendue 1/8" x 1-1/2".

25 10 7

10 25

Outil suggéré : Pince à bec effilé

27

26

11
10

27

26
11

10

8

Faire glisser les supports de roue (10) sur l'essieu (7) en alignant le point plat du support sur 
le point plat de l'essieu (7). Installer et serrer les écrous hexagonaux (25) à ce moment-là.

Glisser la roue (11) et la rondelle (26) sur chaque support de roue (10) et fixer avec la 
goupille fendue (27). Plier les pattes de la goupille fendue (27) pour la fixer.

Accrochez le ressort de la dent (14) dans la découpe comme indiqué (Figure E). Pousser le 
ressort de la dent (14) vers le centre de la bobine (8) et la tourner jusqu'à ce qu'elle 
s'enclenche dans la fente (figure F).

Outils suggérés : Clé de 3/4" ou douille de 3/4" 

6

Instructions de montage
7

9

8



17
16

15
14

15

Ouvrir la face arrière 
de l'aérateur 

8

8 15

11

12

2
7

12

2

Glissez la dent (15) dans le ressort de la dent (14). Fixer avec la goupille (16) et le cran 
d'arrêt (17) comme indiqué.

Tourner chaque bobine (8) et répéter le processus d'installation à partir de l'étape 10 pour 
les dents restantes. Vérifiez que les faces ouvertes des 32 dents (15) sont orientées dans la 
même direction, comme indiqué.

Faire basculer l'aérateur sur les roues (11), faire glisser la poignée (12) dans la fente de la 
barre de traction (2) et aligner les trous de la poignée (12) sur les trous du support de l'axe (7).

Quincaillerie : (1x) axe de chape 1/4" x 1-1/2", (1x) goupille en épingle à cheveux 5/64" x 1-3/16".

7

Instructions de montage
10

12

11



12

2829 7

29

28

7

12

30

31

TRANSPORT ENGAGÉ

Insérer les boulons hexagonaux (28) dans le support de l'essieu (7) et la poignée (12). Fixer 
avec les écrous hexagonaux (29). Verrouiller la poignée de réglage en place avec la goupille 
à ressort (3).

Installer la goupille d'attelage (30) et la fixer avec la goupille fendue (31).

Quincaillerie : (2x) boulon hexagonal 1/4"-20 x 1-1/2", 
(2x) écrou hexagonal 1/4"20 x 1-3/16". Outils suggérés : Clé et douille 7/16"

Quincaillerie : (1x) Goupille d'attelage 1/2" x 3", (1x) Goupille d'arrêt 3/32" x2-5/16".

8

Instructions de montage
13

MODES:

14



Avant d'utiliser l'aérateur de pelouse :
Graisser tous les essieux et les roues intérieures au moins une fois par an.1.

Vérifier la pression des pneus. Si nécessaire, gonfler à la pression indiquée sur le flanc du2.
pneu.

Lisez toutes les règles de sécurité figurant à la page 1.3.

Entretien périodique :

Inspecter et resserrer les fixations si nécessaire avant chaque utilisation.•
Vérifier la pression des pneus avant chaque utilisation•
Graisser les roues et les essieux chaque année•

Comment aérer la pelouse :

Tondre la pelouse et enlever les déchets de coupe.1.

Si le sol est extrêmement dur ou sec, il faut l'arroser pendant une à deux heures avant de2.
procéder à l'aération.

Ne pas aérer si le sol est trop humide ou boueux.3.

Attachez l'aérateur de pelouse au tracteur à l'aide de la broche d'attelage fournie.4.

Tirez la poignée de réglage vers l'arrière et engagez la goupille à ressort en mode5.
transport.  Les dents ne doivent pas être en contact avec le sol.

Démarrez le moteur du tracteur et remorquez l'aérateur de pelouse jusqu'à la pelouse.6.

Tirez légèrement la poignée de réglage vers l'arrière et tirez la goupille à ressort vers7.
l'arrière pour permettre à la poignée de glisser vers le mode Engagé. Poussez lentement la
poignée vers le tracteur jusqu'à ce que les dents entrent en contact avec la pelouse. Puis
verrouillez la poignée dans la goupille à ressort avant.

Engager l'entraînement du tracteur à sa vitesse la plus lente et commencer l'aération.8.
Augmenter la vitesse du tracteur selon les besoins.

Aérez en ligne droite dans la mesure du possible et éviter les virages serrés.9.

Une aération optimale permet d'obtenir des bouchons de terre d'environ 2 à 3 pouces de10.
long.  Ajoutez du poids et/ou réduisez la vitesse du tracteur si nécessaire pour améliorer
l'aération.

Trois blocs de béton standard (120 livres), ou d'autres poids jusqu'à 120 livres, peuvent11.
être ajoutés à la plaque supérieure pour augmenter la profondeur d'aération.  Fixez
toujours les poids à la plaque supérieure à l'aide de sangles (non fournies).

9

Mode d'emploi



ohiosteel.com/parts-store       OHIO STEEL INDUSTRIES 1-800-652-2321

1

2

13

9 11

10 25 26 27

18

2121

6

21
20

30

31

16
15 14

17

2324
22

19
21

7

8

20 20

20

29 28

213
4

5

12

ARTICLE PART N° PIÈCE DESCRIPTION QTÉ
1 6005855-Y1 PLAQUE SUPÉRIEURE (CC JAUNE) 1
2

KIT  
6005860-B2

BARRE DE TRACTION, SOUDÉE, 42CP 1
3 GOUPILLE, PISTON 2
4 RESSORT, PISTON 2
5 BOUTON, PISTON 2
6 6005829-B2 PLAQUE CENTRALE (NOIRE) 1
7 6005839-B2 SOUDURE, ESSIEU, 42CP (NOIR) 1
8 506081-B2 BOBINE, BOUCHON DE NOYAU (NOIR) 4
9 6000632-Y1 PLAQUE LATÉRALE (CC JAUNE) 2
10 6005849-B2 SOUDURE, SUPPORT, ROUE (NOIR) 2
11 6002416 ROUE, 4.00-6 X 1/2" (SILVER) 2
12 KIT  

6005861-Y1
POIGNÉE, À BOULONNER 1

13 POIGNÉE, RONDE, 7/8" X 3-3/4" 1
14

KIT   
6004181

RESSORT, DENT 32
15 DENT, BOUCHON (NOIR) 32
16 AXE, CHAPE, 1/4" X 1-1/2" (ZINC) 32

ARTICLE PART N° PIÈCE DESCRIPTION QTÉ
17 KIT 6004181 GOUPILLE FENDUE, 5/64" X 1-3/16 32
18

KIT   
6005815

GOUPILLE FENDUE, 5/16-18 X 2-1/4" (ZINC) 4
19 GOUPILLE FENDUE, 5/16-18 X 3/4" (ZINC) 6
20 ÉCROU HEXAGONAL, 5/16-18 NYLOC (ZINC) 10
21 RONDELLE, 5/16" USS (ZINC) 20
22

KIT   
6005816

DOUILLE, BOBINE 8
23 ENTRETOISE, 3/4" X 4.25" 2
24 RONDELLE, 3/4" SAE (ZINC) 1
25 ÉCROU HEXAGONAL, 1/2"-20 NYLOCK (ZINC) 2
26 RONDELLE, 1/2" SAE (ZINC) 2
27 GOUPILLE FENDUE, 1/8" X 1-1/2" 2
28 BOULON HEXAGONAL, 1/4-20 X 1-1/2" (ZINC) 2
29 ÉCROU HEXAGONAL, 1/4-20 NYLOC (ZINC) 2
30 KIT   

6000770
GOUPILLE, ATTELAGE, 1/2" X 3" (ZINC) 1

31 GOUPILLE FENDUE, 3/32" X 2-5/16" (ZINC) 1

10

Vue éclatée



MODÈLE N° CCXGZOS42CP
7 16504 42000 7

Fabriqué aux États-Unis à partir de
composants nationaux et importés

Fièrement conçu et
testé à Columbus, Ohio


	Safety
	Warr
	Contents
	Drawing View13
	Drawing View14
	Drawing View15
	Drawing View16
	Drawing View17
	Drawing View18
	Drawing View20
	Drawing View21
	Drawing View22
	Drawing View23
	Drawing View24
	Drawing View26
	Drawing View27
	Drawing View29
	Drawing View30
	Drawing View31
	Drawing View32
	Drawing View35
	Drawing View36
	Drawing View37
	Drawing View38
	Drawing View40
	Drawing View41
	Drawing View42
	Drawing View43
	Drawing View75
	Drawing View76

	Assy 1
	Drawing View3
	Drawing View66
	Drawing View67
	Drawing View77
	Detail View G (1 : 3)
	Drawing View113

	Assy 2
	Drawing View68
	Drawing View69
	Drawing View70
	Drawing View79

	Assy 3
	Drawing View56
	Detail View C (1 : 2)
	Drawing View58
	Detail View D (1 : 2)
	Drawing View60
	Drawing View71
	Drawing View72
	Drawing View80

	Assy 4
	Drawing View62
	Detail View E (1 : 2)
	Drawing View64
	Detail View F (1 : 6)
	Drawing View73
	Drawing View74
	Detail View I (1 : 3.5)

	Assy 5
	Drawing View88
	Detail View J (1 : 3)
	Drawing View91
	Drawing View93
	Drawing View94

	Ops
	Repair
	Drawing View95




